
TECHNOLOGY STATUS REPORT

TSR026  JANUARY 2006

CARBON ABATEMENT TECHNOLOGIES
PROGRAMME

Water Treatment for
Fossil Fuel Power
Generation

S1529_c  14/2/06  9:11 am  Page 2



The DTI drives our ambition of
‘prosperity for all’ by working to
create the best environment for
business success in the UK. We
help people and companies become
more productive by promoting
enterprise, innovation and creativity.

We champion UK business at home
and abroad. We invest heavily in
world-class science and technology.
We protect the rights of working
people and consumers. And we
stand up for fair and open markets
in the UK, Europe and the world.

CONTENTS

Summary  . . . . . . . . . . . . . . . . . . . . . . . . . .1
[...]
concentrated solute on the membrane surface
than in the bulk liquid.  This occurs because
water permeation at the membrane surface
leaves the more concentrated solute layer,
which must diffuse back into the bulk liquid.
Due to the higher flux rates, spiral membranes

S1529  24/2/06  2:36 pm  Page 13



14

have a greater tendency towards concentration
polarisation than hollow fibre membranes.
Concentration polarisation increases the
osmotic pressure at the membrane surface,
causing a reduction in water flux and an
increase in salt transport across the
membrane.  If the concentration of sparingly
soluble salts in the boundary layer exceeds
their solubility limits, precipitation or scaling
will occur on the membrane surface.

Production of Deionised Water Using
Reverse Osmosis

Reverse osmosis (RO) systems can be 
used to substantially reduce the raw water
ionic load to produce a high-quality permeate
stream.  RO systems operating on treated river
water, municipal water or groundwater can be
expected to achieve recovery rates of between
75-95%, depending on water chemical
composition and the system design.  The RO
stage of treatment will also effectively remove
naturally occurring dissolved organic matter as
well as colloidal silica. These substances are
difficult to remove by ion exchange and often
they are the source of fouling of ion exchange
resins. 

Owing to the salt passage effects, RO
membrane technology cannot produce the
high-purity water necessary for use in high-
pressure boilers of fossil fuel plant.  RO
membranes can remove up to 99% of ionic
impurities from the raw feedwater using either
single or double pass systems.  The quality of
the permeate produced will ultimately depend
on the chemical composition of the feed and
the various design operating parameters of the
installed RO system. Thus, RO treatment can
be considered as a primary ‘roughing’ stage for
the production of deionised water.

It is important to note that dissolved carbon
dioxide and oxygen are not normally removed
by conventional RO systems.  Decarbonation
treatment of the RO permeate using an
atmospheric degasser will remove any
dissolved carbon dioxide present.  Alternatively,
increasing the permeate pH to alkaline
conditions by addition of sodium hydroxide
followed by further treatment by another RO

stage can effect carbon dioxide removal. 

To attain the required purity of deionised water
necessary for use in power plant applications,
the RO permeate must undergo a further
purification or polishing stage.  It is common to
utilise ion exchange technology in the form of
mixed beds to achieve this objective.
However, the membrane process of
continuous electrodeionisation (CEDI) is being
increasingly used as an alternative polishing
option.  CEDI systems are well suited for this
particular application as the RO permeate
quality generally meets with the strict
feedwater quality requirement of CEDI
systems (Table 4).

The all-membrane combination of RO and CEDI
to produce high-purity deionised water offers
distinct advantages in that the whole process
does not rely upon the storage and handling of
bulk chemicals that a conventional ion
exchange system requires.  Additionally, 
there are no large volumes of waste 
chemical regenerants to be neutralised and
discharged.

Increasingly, RO systems are being used in
desalination processes to produce fresh water
from high salinity waters such as seawater and
other brackish estuarine sources.  In seawater
reverse osmosis, higher pressures, typically
30–75 bar, are necessary to overcome the high
osmotic pressure of these waters.  RO
desalination systems operate at recovery rates
of 30 to 60%.  The permeate from such
systems can be used as process water for
many power plant applications, including
feedwater to a secondary RO system for the
production of deionised water.  

The capital costs of a membrane-based plant
based on microfiltration pretreatment, a
reverse osmosis plant and polishing ion
exchange system with a production capability
of 100m3/hour can range from £1.5–2.5 million
depending on the design of the plant and
fouling nature and chemical composition 
of the water supply.  Associated operating
costs, excluding raw water and power, 
typically range from £0.07–0.16/m3 of
deionised water. 

S1529  24/2/06  2:36 pm  Page 14



15

Condensate Polishing

Condensate polishing plants (CPP) are
generally based on an ion exchange system
utilising both anion and cation exchange resins.
Due to operating temperature constraints of
anion exchange resins, the condensate
polishing plant is located in the coolest part of
the feedwater system, immediately
downstream of the condenser.

The simplest condensate polishing plant design
is a mixed bed system operating in the
hydrogen cycle. Unfortunately, condensate
polishing removes the ammonia that has been
added to maintain an alkaline pH in the
feedwater and steam.  Therefore, ammonia
has to be continually re-added downstream of
the CPP.  In addition to its ion exchange
function, the mixed bed can act as an effective
filter for particulate species, of which iron oxide
debris is the most common.  

Because ammonia is the main loading onto the
mixed bed, it is quite common to have a
system where each mixed bed contains a
larger volume of cation resin than anion resin
to prevent premature exhaustion or too
frequent regeneration. A typical condensate
polishing plant and its associated regeneration
facility, based on a mixed bed system design,
is shown in Figure 5.

An alternative to a mixed bed is a two-bed
system with a cation exchange bed ahead of a
mixed bed.  The cation exchange bed acts as a
particulate filter and ammonia removal stage.
Alternatively, candle filters coated with a
replaceable filter medium, eg powdered
cellulose fibres, may be placed ahead of the
mixed bed.  There have been a number of
operational problems with pre-coat candle
filters, particularly with fouling of the support
candles.

Another alternative to the mixed bed has 
been the use of a three-bed system of separate
cation exchange, anion exchange and another
cation exchange.  The resins may be in separate
vessels or all three resins can be incorporated
within a single vessel, with suitable distributors
and separators.  This arrangement has
operational flexibility and a simpler regeneration
system than the mixed bed.

Depending on the chosen configuration and
design, typical capital costs associated with the
installation of a condensate polishing plant
range from £1.5–3.0 million.  It is not possible
to provide typical operating costs for
condensate polishing as these vary widely due
to the various operating regimes employed and
the level of contaminants present in the
condensate, which affect polisher operation
and regeneration frequency.

Parameter Operating limits

Feedwater conductivity equivalent (FCE) <40µS/cm

Temperature 5–45°C

Pressure 1.4–7 bar

Free chlorine <0.02mg/litre

Iron, manganese, sulphide <0.01mg/litre

pH 4-10

Hardness <1mg/litre as CaCO3

Silica <1mg/litre

Total organic carbon <0.5mg/litre as C

Table 4  Typical CEDI feedwater specification

S1529  24/2/06  2:36 pm  Page 15



16

In all cases where deep beds of regenerable
ion exchange resins are used it is normal
practice to carry out regeneration in a common
external facility. The resins are transferred
between the service vessels and the
regeneration system by hydraulic or hydro-
pneumatic means.

Cooling Water Systems

In recirculating tower cooling water systems,
about 1% of the recirculating water is lost
continuously through evaporation.  As the
water vapour leaving the tower is essentially
free from salts, any impurities within the
cooling water are concentrated.  Several ionic
salt species that are initially soluble in the
make-up water can be precipitated onto the
heat exchanger surfaces as the temperature
and concentration of the cooling water
increases.  In practice, the system is operated
to limit the circuit concentration factor, where:

Concentration factor, Cf  =  

Concentration of salts in cooling water
Concentration of salts in make-up water

Within the UK, cooling water systems are
designed on the basis of allowing the

concentration factor to be nominally 1.5-2.0 by
purging a portion of the concentrated
recirculating water from the system and
replacing with less concentrated make-up
water.  The actual Cf value depends 
on the chemical composition of the 
make-up water and any chemical 
conditioning regime employed to prevent 
scale formation.

Acid dosing to control the pH of the
recirculating water is generally used as the
primary preventative measure for scale
formation.  This is a simple and cost-effective
option to reduce the scaling potential of
calcium salts.  Sulphuric acid is generally used
for this application as it is relatively cheap 
and its use is normally environmentally
acceptable.

Additional protection from scaling may 
be attained through the use of various
proprietary antiscalant additives available 
from industrial water treatment chemical
suppliers.  Antiscalant additives represent a
low capital cost option as they are simply
injected into the cooling water circuit.
However, they are expensive compared to
mineral acids, despite being used at
comparatively low dose rates.  

Figure 5  Typical process diagram for condensate polishing plant (courtesy of E.ON UK)

S1529  24/2/06  2:36 pm  Page 16



17

Control of Biological Fouling

Cooling water obtained from rivers and the sea
contains micro-organisms that will tend to
grow and propagate within the cooling water
system.  For river-sourced cooling systems,
bacterial slimes, algae and fungi will form in
the cooling circuits.  The growth of macro-
organisms, such as mussels and other marine
shellfish, can occur in seawater-sourced
cooling systems when they enter the system
in the larval stage.

To control biological fouling in cooling systems,
biocides are generally added to the cooling
water circuit.  The most common biocide used
is chlorine, most commonly dosed as sodium
hypochlorite solution.  At coastal power plant,
sodium hypochlorite solution can also be
produced on-site by the electrolysis of
seawater (electrochlorination).  At many inland
power plants, chlorination of the cooling water
circuits is carried out on an intermittent basis.
For seawater power plant where fouling
potential is high, continuous chlorination is
generally practised.  

For smaller cooling water systems, other
oxidising biocides such as chlorine dioxide and
bromine release compounds are frequently
used.  There are also a wide variety of non-
oxidising microbiocides available in the form of
proprietary products from water treatment
chemical suppliers.

FGD Wastewater

An outline of a generic wastewater treatment
system for an FGD plant is shown in Figure 6.

The wastewater from a limestone-gypsum
FGD plant can contain finely suspended
gypsum particles, other fine particulate
insoluble material and dissolved heavy metals.

The first stage of treatment is chemical
precipitation using lime slurry to raise the pH
and precipitate metals as their insoluble
hydroxides.  A second stage of metal
precipitation is carried out using either sodium
sulphide or an organo-sulphide such as 
tri-mercapto triazine (TMT-15).  Sulphides of
heavy metals, including mercury, are extremely
insoluble.

Figure 6  Typical process diagram for FGD wastewater treatment plant (courtesy of E.ON UK)

S1529  24/2/06  2:36 pm  Page 17



18

This is followed by a coagulation/flocculation
stage, in which an inorganic coagulant and a
polyelectrolyte flocculant aid are added to form
a floc which captures any metal precipitates
and gypsum particles present in the water. The
floc settles as a sludge and clean water is
taken off for subsequent filtration.  Sludge
settlement may be by circular scraper settler or
inclined plate separator.  Alternatively,
dissolved air flotation techniques may be used
in which the sludge is taken to the surface of
the vessel by air bubbles where it is skimmed
off and clean water is taken from an underflow.

Multi-media filtration removes the last traces of
particulate matter and the water is transferred
to a final storage tank or basin.  A final pH
adjustment stage with acid dosing is normally
incorporated within the plant.

Depending on the design of the plant, the level
of redundancy in equipment and the flow of
FGD wastewater to be treated, typical capital
costs for an FGD wastewater treatment plant
for a standard 2000MW power plant can range
from £1.5-2.8 million.  Owing to the wide
variation in chemical usage it is not possible to
provide any typical operating costs.

IGCC Wastewater Streams

The gasification process associated with an
Integrated Gasification Combined Cycle (IGCC)
power plant typically produces a combined
aqueous process effluent containing high levels
of dissolved solids and gases along with the
various ionic species washed from the gas, such
as sulphide, chloride, ammonia and cyanide.  In
addition, suspended solids, trace heavy metals
and hydrocarbon by-products may be present.

Typically, the wastewater treatment process for
treating such effluents will involve three principal
stages: coagulation/precipitation, steam stripping
and biological treatment.  The coagulation and
precipitation process will be similar to that used
in the treatment of FGD wastewater and will
remove heavy metals and suspended solids and
adjust the pH to an acceptable level.  Steam
stripping is used to remove most of the volatile
components, eg H2S, NH3, HCN. The steam
strippers used are similar in design to those used

in the petroleum industry. The biological
treatment is intended to remove any organic
species present and any remaining cyanide and
ammonia species. The most common treatment
method is aerobic oxidation which utilises the
action of microbiological organisms to
metabolise these pollutants to harmless by-
products such as carbon dioxide, water and
other simple metabolites.

Following biological treatment, the treated
wastewater may be discharged to the aquatic
environment or treated by a zero liquid
discharge technology. 

Reduced and Zero Liquid Discharge 

By definition, zero liquid discharge (ZLD)
processes treat significant volumes of low-
quality wastewater such that the waste stream
is greatly reduced or eliminated and the bulk of
the wastewater becomes reusable.

In ZLD applications, a number of different plant
wastewater streams may be combined for
processing.  The initial stage in the treatment
process usually involves volume reduction, as
there are economic benefits in minimising the
final waste stream for disposal.  A final
treatment stage is usually required to convert
the remaining dissolved solids to a suitable
medium for disposal.

The capital and operating costs of ZLD
processes are usually substantial due to the
number of treatment stages often required,
materials of construction and high energy
consumption.

Integrated approaches have been developed
towards optimisation of the overall water
treatment systems, linking together the cooling
tower, demineralisation system and ZLD
equipment (Figure 7) [1].  This has afforded a
number of advantages when compared to
conventional, segregated methods for
minimising water use at sites. 

Technologies that have been used commonly
for ZLD systems are highlighted below.
Advantages and disadvantages are
summarised in Table 5.

S1529  24/2/06  2:36 pm  Page 18



19

Brine 
Concentrator 

Crystalliser Cooling 
Tower 

Softener 
System 

Evap Cooler 

Plant Drains HRSG 

EDI MB IX 

Demin 
Tank 

Solids To 
Disposal 

2181 lb/hr 
 

Solids To 
Disposal 
542 lb/hr 

 

5606 341 
River 

Lime 
Acid 

Evap 
4625 Drift 

58 173 

115 

50 86 

86 

87 

Figure 7  Guadalupe CCGT Power Station (Texas, USA) – site water balance [all flows in USgpm except solids]
(courtesy of Ionics, Inc.)

Process Advantages Disadvantages

Evaporation basins Passive process Large space requirement
Low operating cost May be prohibitive cost